
On-Farm  
Aquifer Storage & Recovery /Artificial Recharge & Recovery 
Eastside Milton-Freewater 

October 2018 

 
 
Prepared by Northwest Land & Water, Inc., for the Walla Walla Basin Watershed Council 
With Aspect Consulting, LLC, Esvelt Environmental Engineering, LLC, and Wapiti Consulting 

	
   	
  

	
   	
  
	
  



On-Farm  

Aquifer Storage & Recovery /Artificial Recharge & Recovery 

Eastside Milton-Freewater 

Prepared for 

Walla Walla Basin Watershed Council 

810 S. Main Street 

Milton-Freewater, OR 97862 

by 

Northwest Land & Water, Inc. 

6556 37th Avenue NE 

Seattle, Washington 98115 

(206) 525-0049

www.nlwinc.com

with 

Aspect Consulting, LLC 

Esvelt Environmental Engineering, LLC 
[...]
occurring from disinfection byproducts. The treated water will be required to meet the surface water 
treatment requirements summarized in Table 1. 

Table 1.  Surface Water Treatment Regulatory Requirements 
Parameter Regulation Requirement 

Pathogen Inactivation 

SWTR 
40 CFR 141.70 
OAR 333-061-0032 

3-log (99.9%) removal and/or inactivation of
Giardia lamblia cysts

SWTR 
40 CFR 141.70 
OAR 333-061-0032 

4-log (99.99%) removal and/or inactivation of
viruses

LT1ESWTR 
40 CFR 141.500 
LT2ESWTR 
40 CFR 141, Subpart W 
OAR 333-061-0032 

2-log (99%) removal of Cryptosporidium oocysts
plus

0 to 3-log additional treatment for filtered systems(1) 

Turbidity 
LT1ESWTR 
40 CFR 141.551 
OAR 333-061-0030 

≤ 0.3 NTU for 95% of measurements(2) 

≤1 NTU maximum value(2) 

Total Organic Carbon (TOC) 
(for Disinfection Byproducts) 

Stage 1 DBP   
40 CFR 141.135 
OAR 333-061-0032 

TOC removal requirements are based on the raw 
water TOC concentration and alkalinity and apply 
when TOC > 2.0 mg/L. 

Notes: 
(1) Specific treatment requirement depends on the type of filtration system and source water monitoring results for
Cryptosporidium.
(2) Specific treatment requirement depends on the type of filtration system.

To comply with the requirements in Table 1, the surface water will be required to be filtered and disinfected 
prior to injection for ASR. The exception to this requirement is when the source water can meet certain 
restrictive water quality and watershed protection requirements, which is not the case for the Walla Walla 
River. Filtration systems receive varying levels of log removal credits in accordance with the type of 
filtration and filtration performance in the treatment train as shown in Table 2.  The total log removal of 
pathogens from filtration plus disinfection processes must be at least those listed in Table 1. 



Esvelt Environmental Engineering LLC 3 Walla Walla Basin Watershed Council 
October 2018 Surface Water Treatment Plant Process Evaluation 

 Table 2. Surface Water Treatment Pathogen Reduction Credits by Filtration Technology 
Filtration 
Treatment 
Technology 

Maximum Logs of Credit for Physical 
Removal (1) 

Minimum Logs of Inactivation Needed by 
Disinfection 

Viruses Giardia Cryptosporidium Viruses Giardia Cryptosporidium(2) 
Conventional 2.0 2.5 2.0 2.0 0.5 0-3.0
Direct or In-Line 1.0 2.0 2.0 3.0 1.0 0-3.0
Bank Filtration (3) 0 2.0 2.0 4.0 1.0 0-3.0
Microfiltration 0 >3.0 >2.0 4.0 0 0-3.0
Ultrafiltration 0 >3.0 >2.0 4.0 0 0-3.0

Notes: 
(1) Source: (EPA, 2016)
(2) Specific treatment requirement depends on the type of filtration system and source water monitoring results for
Cryptosporidium.
(3) Assumes bank filtration study demonstrates a 2-log reduction of Giardia and Cryptosporidium, and a 2-log removal credit is
granted by the Oregon Health Authority.

2.3 Artificial Recharge and Recovery 

Artificial Groundwater Recharge (AR) projects are subject to the regulations in OAR 690-350-0110 to 690-
350-0130, and are not subject to the provisions of the regulation governing ASR projects per OAR 690-
350-0110(1), provided they do not inject water into a drinking water aquifer. These AR projects must
comply with the groundwater quality protection requirements in OAR Chapter 340 Division 40. Per OAR
340-040-0030(3)(b), the permitted concentration limits for new facilities shall be established at the
background water quality level. This is to insure that the recharged water does not degrade the existing
groundwater quality.

3.0 WATER QUALITY 

3.1 Source Water Quality 

Source water quality from the Walla Walla River to the water treatment system as well as background 
groundwater quality for the receiving aquifer was obtained from an on-going ASR feasibility project in 
Milton-Freewater (Murraysmith, 2018) and is summarized in Appendix A to this Technical Memorandum. 
The water was sampled on three occasions during the months of March and April of 2018. Overall the 
source water quality is high with slightly elevated concentrations of turbidity, copper, and iron found in one 
of the samples, collected on March 15, 2018, as compared to the background groundwater quality. The 
turbidity can be reduced through filtration and the trace metals can be reduced through a combination of 
coagulation and/or oxidation, and filtration for compliance with applicable standards. 

The alkalinity of the source water is lower than the background groundwater.  Lower alkalinity sometimes 
indicates that the source water may be corrosive. The corrosivity of the source water samples were less than 
-0.3 indicating that the water could be slightly corrosive. The background groundwater has a higher
alkalinity and does not appear to be corrosive based on this limited data set. Alkalinity can be added to the
treated water to control its corrosivity in the recharge aquifer if needed.

Two (2) additional source water samples were collected on August 9, 2018, and analyzed for total organic 
carbon (TOC). The TOC concentrations were below the 2.0 mg/L threshold for requiring enhanced 
coagulation or enhanced softening for compliance with the disinfection byproducts rule when disinfecting 
with chlorine-based compounds. 



Esvelt Environmental Engineering LLC 4 Walla Walla Basin Watershed Council 
October 2018 Surface Water Treatment Plant Process Evaluation 

3.2 Treated Water Quality 

Table 3 below provides the predicted treated water quality based on the source water quality presented in 
Appendix A. Iron is the only parameter that may exceed the secondary maximum contaminant level (MCL) 
depending on the final technology selected and how well the chemical and physical treatment is optimized. 

Table 3. Predicted Treated Water Quality Based on Source Water Quality  

Parameter 

Drinking 
Water 

MCL or 
SMCL (1) 

Treated Water Quality by Source 
Surface Water @ 

Point of Diversion on 
Walla Walla River 

Surface Water @ 
Little Walla Walla 

River behind Well #5 
Alkalinity, mg/L as CaCO3 (2) - ≤50  ≤50 
Chloride, mg/L (3) 250 ≤7.0 ≤7.0 
Calcium, mg/L - ≤5.7 ≤5.4 
Fluoride, mg/L 4.0 ≤0.1 ≤0.1 
Hardness, mg/L as CaCO3 - ≤24 ≤22 
Magnesium, mg/L - ≤2.3 ≤2.1 
Nitrate-N, mg/L 10 ≤0.08 ≤0.08 
Nitrite-N, mg/L 1 ≤0.06 ≤0.06 
Oxidation-Reduction Potential, millivolts (2) - -20 - 0 -40 - 0
pH, S.U. 6.5 – 8.5 7 - 8 7 - 8 
Potassium, mg/L - ≤1.5 ≤1.5 
Sodium, mg/L 20 ≤2.7 ≤2.7 
Specific Conductance, µS/cm (4) 700 ≤110 ≤110 
Sulfate, mg/L (5) 250 ≤6.2 ≤6.1 
Total Dissolved Solids, mg/L (6) 500 ≤77 ≤106 
Turbidity, NTU (2) 1 ≤1 ≤1 
Arsenic, mg/L 0.01 ≤0.001 ≤0.001 
Copper, mg/L 1.3 ≤0.001 ≤0.0013 
Iron, mg/L (7) 0.3 ≤0.02 - 0.13 ≤0.10 - 0.75 
Lead, mg/L 0.015 ≤0.001 ≤0.001 
Manganese, mg/L 0.05 ≤0.01 ≤0.012 
Mercury, mg/L 0.002 ≤0.0001 ≤0.0001 
Zinc, mg/L 5 ≤0.0013 ≤0.002 
Synthetic/Volatile Organic Compounds, µg/L Various Non-Detect Non-Detect 

Notes:  
(1) Maximum Contaminant Level or Secondary Maximum Contaminant Level per OAR 333-061-0030 and 40 CFR Part 141 and
143.
(2) This parameter is adjusted in the treatment process.
(3) Assumes ~2.5 mg/L of chloride is added from coagulation with aluminum chlorohydrate (ACH) and ~4 mg/L from chlorine.
(4) Assumes increase of ~45 µS/cm due to increase in total dissolved solids.
(5) Assumes increase of ~5.4 mg/L due to dechlorination with sulfur dioxide.
(6) Assumes ~30 mg/L is added from chemical addition.
(7) Assumes 20 to 90 percent removal through coagulation/flocculation process (Crittenden, J. et al, 2012).



Esvelt Environmental Engineering LLC 5 Walla Walla Basin Watershed Council 
October 2018 Surface Water Treatment Plant Process Evaluation 

4.0 SURFACE WATER TREATMENT UNIT PROCESS ALTERNATIVES 

4.1 Filtration Alternatives   

Per OAR 333-061-0030(3), to comply with the drinking water standard for turbidity, surface waters may 
be filtered using the following methods: 

 Conventional filtration - a series of processes including coagulation, flocculation, sedimentation,
and granular-media filtration.

 Direct filtration - a series of processes including coagulation and granular-media filtration but
excluding sedimentation.

 Diatomaceous earth filtration - filtration through diatomaceous earth particles (i.e. silica and clay
minerals) deposited on a support membrane.

 Slow Sand Filtration - a process involving passage of raw water through a bed of sand at low
velocity.

 Membrane filtration - a pressure or vacuum-driven separation process in which particulate matter
larger than one micrometer is rejected by engineered media.

Conventional and direct filtration methods both use coagulation and flocculation steps ahead of porous 
granular media filters to remove particulates in the raw water.  However, unlike the conventional filtration 
process which includes a sedimentation step ahead of the filters, the direct filtration process does not include 
sedimentation. For low turbidity raw water (<5 NTU), the sedimentation step used downstream of the 
flocculation process is not typically required for turbidity removal. The filters used with the conventional 
and direct filtration processes can be gravity or pressure filters, single-media or multi-media with varying 
bed depths. In general, the allowable surface filtration rate is higher for gravity filters than for pressure 
filters, and increases with media depth.  

Diatomaceous earth filtration is primarily used in small water treatment systems and consists of filtration 
through diatomaceous earth particles (i.e. silica and clay minerals).  Slow sand filters consist of filtering 
raw water through large sand beds at low velocity (generally less than 235 gallons per square foot per day) 
in which a thin layer of biological medium has been allowed to develop at the surface of the bed.  Both 
diatomaceous earth and slow sand filtration are not recommended for this project due to their lower 
maximum surface filtration rate as compared to conventional, direct, or in-line filters.  The lower allowable 
surface filtration rate increases the area requirements and cost of filtration for higher flow treatment 
systems.  These types of filters can also be labor intensive requiring periodic scraping and replacement of 
the upper media bed. 

Membrane filters used for surface water treatment are typically micro-filtration (MF) filters with openings 
from 0.1 to 1.0 microns (1 micron = 10-6 meter), or ultra-filtration (UF) filters with openings from 0.01 to 
<0.1 microns.  The membranes in these size ranges are typically low-pressure “hollow-fiber” membranes 
consisting of a tubular fiber where water is passed through the fiber wall.  The hollow-fiber membranes are 
arranged in modules, which can be contained in canisters for pressure flow applications or submerged in 
filter tanks for vacuum-driven or gravity-flow applications.  The most common membrane materials are 
organic polymers, such as polyvinylidene difluoride (PVDF), or more recently, ceramic, such as aluminum 
oxide. MF and UF membrane filters remove suspended solids (not dissolved solids) by direct filtering (or 
screening) action. Chemical coagulation improves the effectiveness by agglomerating the very small 
particles into larger particles that are more readily removed.  This can also remove some “dissolved” 
constituents, such as dissolved trace metals, if the correct coagulant is chosen.  For pathogen reduction in 
compliance with drinking water standards, coagulation is not typically required ahead of UF membrane 
filters, but it is required ahead of MF membrane filters.  While membranes would be an appropriate filtration 



Esvelt Environmental Engineering LLC 6 Walla Walla Basin Watershed Council 
October 2018 Surface Water Treatment Plant Process Evaluation 

technology for this project, the cost for membrane systems are typically higher than for package granular-
media filters and therefore, are not included in the cost estimates. 

The granular-media filters used in the cost comparisons for this project are package direct granular-media 
filters because these will be the most cost effective given the size of the proposed treatment system (~2 to 
3.25 MGD) and the high quality of the source water. Package filtration systems typically refer to systems 
where the filtration system manufacturer provides most of the components for the system including the 
tanks and controls. These types of filters can also be used in combination with processes for trace metal 
removal such as oxidation and media adsorption. This would involve injecting a chemical oxidant such as 
sodium hypochlorite or potassium permanganate to oxidize the dissolved metals and then adsorption onto 
oxide-coated granular media, such as manganese oxide-coated sand (green sand). 

The components of the package granular-media filters include: 

 Aluminum or steel filtration tanks,
 Filtration granular media (sand or a combination of silica sand and anthracite),
 Filter media support structure,
 Filter underdrain system,
 Filter backwash pumps,
 Blower for air scouring the filter media,
 Automatic inlet, outlet, backwash, and filter-to-waste valves,
 Compressed air system for valve actuators and filter air scour,
 Miscellaneous manual isolation valves and associated piping,
 Filter headloss pressure or level sensor and transmitter,
 Feed and filtrate turbidity analyzers and transmitters, and
 Feed and filtrate flow meters and transmitters.

Bank filtration is an alternate filtration technology that uses a horizontal or vertical well to recover surface 
water that has naturally infiltrated into groundwater through a river bed or bank. Bank filtration uses the 
soil to filter the water prior to withdrawal for disinfection. OAR 333-061-0032(8) describes the 
requirements for groundwater sources under the direct influence of surface water seeking alternative 
filtration credit through bank filtration: “(a) At water systems with all microscopic particulate analysis 
(MPA) risk scores less than 30, water suppliers may choose the option to evaluate for bank filtration credit. 
The water supplier must conduct a demonstration of performance study that includes an assessment of the 
ability of the local hydrogeologic setting to provide a minimum of 2-log reduction in the number of particles 
and microorganisms in the Giardia and Cryptosporidium size range between surface water and the 
groundwater source. The bank filtration study must involve the collection of data on removal of biological 
surrogates and particles in the Cryptosporidium size range of 2–5 microns or other surrogates approved by 
the Authority, and related hydrogeologic and water quality parameters during the full range of operating 
conditions. The demonstration study methods shall be reviewed and approved by the Authority prior to 
implementation. Final assessment of removal credit granted to the well shall be made by the Authority 
based on the study results.” 

If a bank filtration study demonstrates a 2-log reduction of Giardia and Cryptosporidium, and a 2-log 
removal credit is granted by the Oregon Health Authority, then bank filtration may be used in lieu of one 
of the other filtration methods listed in OAR 333-061-0030(3).  An additional 1-log removal of Giardia 
and 4-log removal of viruses would still be required through disinfection.  For the purposes of comparing 
alternative costs for this project, it is assumed that bank filtration is demonstrated to receive the 2-log 
removal credit for Giardia and Cryptosporidium. 



Esvelt Environmental Engineering LLC 7 Walla Walla Basin Watershed Council 
October 2018  Surface Water Treatment Plant Process Evaluation 

4.2 Disinfection Alternatives 

The following disinfectants are typically used for surface water treatment for potable use: 
 

 Chlorine-based compounds (i.e., chlorine gas, sodium or calcium hypochlorite,  chlorine dioxide 
gas, chloramines), and 

 Ultraviolet (UV) light. 
 

Of the above technologies, chlorine has historically been, and still is, the most common form of disinfection. 